
Institute on Membrane Technology 

ITM-CNR 
 

Harbin Institute of Technology  
School of Municipal and Environmental Engineering 

Dept of Municipal Engineering 

 

 

 

page 1 

  

EU – CHINA Membrane Newsletter 
 

Issue 19th  
July 2022 

Sino-EU Membrane Science and Technology Research and Development Center, Weihai (China) 

http://en.hit.edu.cn/about/profile.htm##


 

page 2 

 
 

 
  

Prepared by 
 

 
Enrico Drioli (e.drioli@itm.cnr.it)  

 
Jun Ma (majun_hit@163.com)  

Lidietta Giorno (l.giorno@itm.cnr.it)  Heng Liang (hitsteven@gmail.com)  
Emma Piacentini (e.piacentini@itm.cnr.it) 
 

 
 
 

Institute on Membrane Technology 
(ITM-CNR) 
c/o University of Calabria 
Via P. Bucci 17/C 
[...]
(europa.eu); Vojko Bratina, Policy Officer, Chargé de mission, Delegation of the European Union to 
China, Vojko.BRATINA@eeas.europa.eu  

• Horizon Europe: A Practical Guide for China: https://op.europa.eu/en/web/eulaw-and-
publications/publication-detail/-/publication/3f5d8bd9-d358-11eb-ac72- 01aa75ed71a1 
 
 
 
 

THE EU AND CHINA HAVE SIGNED AN ADMINISTRATIVE ARRANGEMENT TO 
SUPPORT COOPERATION 

On 22 April 2022, the EU and China have signed an administrative arrangement for the period 2021-
2024 to support collaborative research projects under two jointly agreed research flagship initiatives: 
the Food, Agriculture, and Biotechnology as well as the new Climate Change and Biodiversity 
flagships. 
The projects under the administrative arrangement reflect the interests of both sides and will 
contribute to the advancement of key EU priorities such as addressing the Sustainable Development 
Goals, with a focus on climate change and biodiversity loss. The flagship initiative topics will be 
jointly drafted and will focus on research. 
This is in line with the outcomes of the 23rd EU-China Summit, the EU-China A Strategic Outlook 
Communication of 2019, the 2021 Global Approach to Research and Innovation Communication and 
the ongoing discussions on the EU-China Joint Roadmap for the Future of Science, Technology, 
and Innovation Cooperation. 
Expansion of the selected areas of cooperation beyond 2024 will be dependent on the progress 
achieved on the roadmap discussions and on the overall state-of-play of EU-China bilateral relations. 
The roadmap exercise aims at rebalancing cooperation and at bringing forth the advancement of a 
fair innovation ecosystem, defined by reciprocity and a level-playing field while respecting 
fundamental values and high ethical and science integrity standards. 
 

mailto:Vojko.BRATINA@eeas.europa.eu
https://op.europa.eu/en/web/eulaw-and-publications/publication-detail/-/publication/3f5d8bd9-d358-11eb-ac72-%2001aa75ed71a1
https://op.europa.eu/en/web/eulaw-and-publications/publication-detail/-/publication/3f5d8bd9-d358-11eb-ac72-%2001aa75ed71a1
https://ec.europa.eu/info/publications/eu-china-strategic-outlook-commission-contribution-european-council-21-22-march-2019_en
https://ec.europa.eu/info/publications/eu-china-strategic-outlook-commission-contribution-european-council-21-22-march-2019_en
https://ec.europa.eu/info/files/communication-global-approach-research-and-innovation_en


 

page 6 

EU and China to hold the 15th Joint Steering Committee Meeting on Science and 
Technology Cooperation 

On 17 May 2022, the EU will virtually host the 15th EU-China joint steering committee meeting on 
science and technology cooperation. The meeting will touch upon the ongoing discussions and next 
steps with regards to the EU-China joint roadmap for the future of science, technology, and 
innovation cooperation. 
The roadmap exercise aims at rebalancing cooperation and at bringing forth the advancement of a 
fair innovation ecosystem, defined by reciprocity and a level-playing field while respecting 
fundamental values and high ethical and science integrity standards. 
This is in line with the outcomes of the 23rd EU-China Summit, the EU-China A Strategic Outlook 
Communication of 2019, and the 2021 Global Approach to Research and Innovation 
Communication. 
The Joint Steering Committee Meetings on Science and Technology cooperation are aimed at 
overseeing the implementation of the EU-China science and technology cooperation 
agreement originally signed in 1998. 
 
 

EFCE SECTION ON MEMBRANE ENGINEERING 
 
The EFCE Section on Membrane 
Engineering, chaired by Prof. 
Enrico Drioli, organised a Spotlight 
Talk, held online on April 21, 2022. 
Lectures covered exergy analyses 
and new metrics for membrane 
units (Dr. A. Criscuoli, CNR-ITM), 
the potential of membrane systems 
in the biofuel production (Dr. A. 
Brunetti, CNR-ITM), molecular 
dynamic simulations as tools to 
better control scaling issues inside 
membrane plants (Dr. E. Tocci, 
CNR-ITM) and basic process 
control on membrane processes 
(Prof. M. Stoller, Università la 
Sapienza, ROMA). An attendance 
of 70 participants was registered.  
 
 
 
 
 
 
 
 
 
 
 
 
 

The record of the Spotlight Talk is online on EFCE Youtube at 
https://www.youtube.com/watch?v=Qw7MHhcwQpg 
  

Impact of Membrane Engineering on the

Process Engineering progresses 

21 April 
2022

09:30 am • 12:00 pm

CEST

The fast growing of membrane systems in industrial applicat ions suggests the disseminat ion

of last results at academic and industrial level, part icularly in the areas of strategic interest.

In this webinar, we will try to present the state of the art of well-established membrane

operat ions and also new important opportunit ies. Exergy analyses for membrane units

applied in desalinat ion and in the ethylene process will be discussed. New metrics to compare

the performance of membrane operat ions to conventional ones in the logic of process

intensificat ion will also be presented. The potential of membrane systems in the biofuel

production and molecular dynamic simulat ions as tools to better control scaling issues inside

membrane plants will be analyzed. Basic process control on membrane processes and how to

assist feedback control strategies by the implementat ion of advanced logics and actions will

be illustrated.

PROGRAM

09:30 Welcome and introduction

Enrico Drioli – Chair of the Session on Membrane Engineering

Petr Kluson, EFCE Scientific Vice-President

09:40 Exergy analyses and new metrics to assess the role of membrane operations for a 

sustainable development

Alessandra Criscuoli, Istituto per la Tecnologia delle Membrane (CNR-ITM) - Italy

10:10 CO2 valorization through innovative membrane systems as a promising 

environmental pathway to biofuels 

Adele Brunetti, Istituto per la Tecnologia delle Membrane (CNR-ITM) - Italy

10:40 Molecular simulations for scaling prediction: case of nucleation and growth 

Elena Tocci, Istituto per la Tecnologia delle Membrane (CNR-ITM) - Italy

11:10 Development of advanced control systems and proper tools for membrane processes 

Marco Stoller, Università di Roma “La Sapienza” - Italy 

11:40 Conclusion

Enrico Drioli – Istituto per la Tecnologia delle Membrane (CNR-ITM) - Italy 

Contact: martine.poux@toulouse-inp.fr

a.criscuoli@itm.cnr.it

EFCE Spotlight Talks

Section on Membrane Engineering

Registration

free of charge but mandatory

https://ec.europa.eu/info/publications/eu-china-strategic-outlook-commission-contribution-european-council-21-22-march-2019_en
https://ec.europa.eu/info/publications/eu-china-strategic-outlook-commission-contribution-european-council-21-22-march-2019_en
https://ec.europa.eu/info/files/communication-global-approach-research-and-innovation_en
https://ec.europa.eu/info/files/communication-global-approach-research-and-innovation_en
https://eur-lex.europa.eu/legal-content/EN/TXT/?qid=1599481146542&uri=CELEX:22000A0111(02)
https://eur-lex.europa.eu/legal-content/EN/TXT/?qid=1599481146542&uri=CELEX:22000A0111(02)
https://www.youtube.com/watch?v=Qw7MHhcwQpg


 

page 7 

 

Industrial Membrane Plants realized/utilized during the last two years at Artes Ingegneria S.p.A. 
(Cannon Artes), is a leading company specialized in engineering & manufacturing of water & waste 
water treatment plants. 

PROJECT NAME AND DESCRIPTION 

NPCC Seawater UF – year: 2022 (in progress) 
EPC for Belbazem block development project, ZIRKU ISLAND.  

 

The package is designed to treat seawater for the removal of suspended solids by means of 
ultrafiltration membranes (UF) in compliance with requirements for water utilization as injection 
water (to be used as pressurizing agent for the formation). Seawater is prefiltered up to 50 
microns and is treated in a UF package constituted by 6 racks and each rack is provided with 
32 modules. UF system capacity is equal to 889 m3/h at outlet of the package and allows to 
reach a final TSS concentration and turbidity respectively equal to 0.1 ppm and 0.1 NTU. 
Moreover, treated water by UF is further treated by deareation system for O2 removal before 
its utilization as injection water.  
 

SK Libs WTP – year: 2022 (in progress)  
DABROWA GORNICZA, SLASKIE, POLAND 

 

The system is designed to produce water with a final composition in compliance with utilization 
in processes for the production of components for electric batteries (Lithium Ion Battery 
Separators). In details, inlet well water is previously heated by means of heat exchangers and 
then treated by ultrafiltration (UF) membranes for suspended solids removal up to a final 
concentration of 10 ppm and by reverse osmosis (RO) membranes up to a final dissolved solids 
(TDS) concentration of 15 ppm (and final conductivity of 20 mS/cm). The package has a total 
capacity of 60 m3/h and consist of 2 trains and 2 stages (15 ton/h each train x 2 trains x 2 
phases).   
  

MG TEC INDUSTRY wwtp – year: 2020 (working) 
New Papermill – Dej Romania 

 
Biological wastewater plant (capacity: 135 m3/h) constituted by MBR membranes (membrane 
biological reactor) for the treatment of wastewater coming from process of the tissue paper 
machines and from the process of the stock preparation line for tissue. Because of the high 
solids content of this kind of wastewater and inlet water composition variability, the water flows 
to rotary screen and equalization chest before being treated by biological treatment with 
membranes. The utilization of MBR instead of traditional biological system allows to treat the 
high organic load and to reach better quality of the final effluent (considering that sludge 
concentration in the MBR system is higher than that used in traditional oxidation tank). 
 

LAB SA – year: 2019 (working) 
Orsted – Herning Power Station -DENMARK 

 

The process is designed for the treatment of flues gas wastewater from biomass fired plant to 
reach suitable composition for discharge. Part of the treated, clean condensate is used for 
producing Demineralized water for reuse in the plant. 



 

page 8 

The system is fully focused on membranes utilization: the water is preliminary treated by UF 
Membranes for TSS removal and then CO2 removal is carried out by membrane contactors and 
then treated by RO membranes (capacity is equal to 40 m3/h). In addition, there is Demi make 
up line treated with Electro-deionization (EDI) and then oxygen removal with membrane 
contactor (capacity: 22 m3/h). 
 

infn – year: 2019 (working) 
Experiment Borexino-Laboratory Gran Sasso Assergi (AQ) 

 
Membrane degassing for radon removal from water lightly radioactive cooling water (Capacity 
2.5 m3/h) consisting of 3 vessels (working in parallel) installed on skid.  
The project shows high elements of innovation not only because the degassing takes place 
with membrane contactors technology but also because radon is not a gas commonly removed 
by means of this technology (as CO2 or O2). 
 

NESTE – year: 2021 (commissioning) 
SINGAPORE EXPANSION PRJ – SINGAPORE 

 
Biological Wastewater treatment, composed by Aeration MBR membranes, activated carbon 
filters for phenols removal and sludge treatment (thickener + centrifugal decanter). Inlet 
wastewater with design flowrate of 60 m3/h passes through Aeration Basin Influent Screen 
(1mm pore size) which purpose is to ensure that all sharp-edged and agglutinating particles 
are removed, in order to protect MBR membranes. Screened wastewater is sent to a Selector 
Section of the Biological Aeration Basin to avoid the growth of filamentous bacteria where are 
dosed nutrients (phosphorous and urea) caustic soda for alkalinity adjustment and the antifoam 
to prevent foaming which can cause serious problems to MBR operation. 
 

DOPET – year: 2021 (commissioning) 
EPIC FOR DEAREATOR AT NGL- 3, DOHA 

 
The package consists in an innovative deareation system based on the utilization of membrane 
contactors for the removal of dissolved oxygen from demineralized water. The system 
(capacity: 3.2 m3/h) is able to reduce the O2 concentration from water in order to meet the 
required specification of less than 50 ppb to avoid any corrosion in the downstream AGR unit. 
The membrane contactors contain thousands of microporous polypropylene hydrophobic 
hollow fibers that impede liquids to penetrate the membrane pores thus allowing liquid-gas 
separation. The selected process for this package is a combination of stripping gas (N2) in 
vacuum condition “Sweep-Assisted Vacuum (Combo Mode)”. The package includes two 
membrane contactors, two vacuum pumps and a separator tank. 
 

 

  



 

page 9 

Membrane related Projects in Europe 
 
In the following section, H2020 ongoing projects relating to membrane research, started on 2022, 
are enclosed. Information about the projects started before and during 2018-2021 are available in 
the same section of the previous issues of this newsletter. 
 

• Friends or foes? The role of Biofilm microbiomes in industrial anaerobic membrane 
bioreactors to MAXimise bioenergy production (BioMAX) 

Start date: 1 April 2022 
End date: 31 March 2024 
Funded under: EXCELLENT SCIENCE - Marie Skłodowska-Curie Actions 
Total cost: € 172 932,48 
EU contribution: € 172 932,48 
Coordinated by: UNIVERSITAT DE BARCELONA (Spain) 
Programme(s): H2020-EU.1.3. - EXCELLENT SCIENCE - Marie Skłodowska-Curie Actions; H2020-
EU.1.3.2. - Nurturing excellence by means of cross-border and cross-sector mobility 
Topic(s): MSCA-IF-2020 - Individual Fellowships 
Call for proposal: H2020-MSCA-IF-2020 
Funding Scheme: MSCA-IF-EF-ST - Standard EF 
 
 
Study reveals how biofilm formation could enhance the performance of anaerobic membrane 
bioreactors. 
Industrial wastewater with high concentrations of organic matter is a valuable energy source if 
treated anaerobically. Anaerobic digestion membrane bioreactors offer great potential for treating 
such wastewater streams and producing high-quality effluent. Moreover, the methane-rich biogas 
produced can be used as a renewable source of power or heat. Funded by the Marie Skłodowska-
Curie Actions programme, the BioMAX project will systematically study the identity, dynamics and 
ecophysiology of planktonic and biofilm microbiomes that are found on these bioreactors. Project 
findings could reveal how microbial biofilms could improve the performance, robustness and 
economic feasibility of anaerobic digestion membrane bioreactors. 
Transforming the European Union into a competitive low-carbon economy by 2050 requires the 
industry sector to continue implementing energy-efficient processes, especially for the valorisation 
of biodegradable waste and wastewater. Anaerobic digestion membrane bioreactors (AnMBR) is an 
emerging technology combining the production of methane-rich bioenergy and high-quality effluents 
free of particles, colloids and pathogens. However, the presence of biocidal or inhibitory compounds 
found in many industrial wastewaters hinders the implementation of AnMBR associated to low 
process efficiencies and instability. Additionally, the adhesion of particles and formation microbial 
biofilms into the membrane surface results in increased operational energy requirements. Biofilm 
formation may be exacerbated when treating industrial wastewaters containing high concentrations 
of inhibitory compounds since biofilm formation is a widespread microbial survival strategy to thrive 
under unfavourable conditions. However, are biofilms friend or foe? A controlled biofilm formation 
may be beneficial to improve AnMBR robustness and methane yields since the protection given by 
the biofilm structure allows microorganisms to function in harsher conditions. Understanding the 
interaction between biofilm formation and functionality in anaerobic biotechnologies is key for the 
success of AnMBR technology and the valorisation of heavily polluted industrial wastewaters. To 
this aim, I will systematically study the identity, dynamics and ecophysiology of planktonic and biofilm 